LOMBARDI M'(;up: Piaggio FOCS

A KOHLER. COMPARRgine: LDW 1204/P Drawing: I

CONTROLS

POS. |CODE DESCRIPTION Qty
2 8576.115 eXt.f.device 4300 R.P.M. EURO 3 1
4 5271.266 eXternal lever 1
7 3240.008 nut M 6 2
8 1760.023 adjusting bolt M 6X30 2
9 1380.102 INJECTION PUMP RACK 1
10 6320.073 plate 2
11 &————-— » plate 0
12 7626.037 washer 6
13 732.096 screw M 3 X 6 6
14 5655.251 eXtra-fuel spring 4300-4500 1
16 6370.331 locking plate 1
18 (———— » see Pos. 9 0
21 1200.052 O ring 1
22  4896.340 device 4500 R.P.M.-brown 1
23 1200.037 rubber o0il seal 1
24 6$110.101 control lever pin 1
27 &K————— » see Pos. I 66 0
29 865.202 screw M 3 X 10 4
30 5660.065 recovery spring 1
31 1957.014 sleeve 1
32 5200.674 internal lever 1
33 5200.892 contr.spring lever 1
34 6140.420 journal 1
35 1896.360 CONTROL LEVER 1
36 1200.051 rubber oil seal 1
38 &————-— » bracket - supplied by Piaggio 0
40 3240.153 nut M 6 1
41 4480.046 gasket 16X20 1
43 1760.001 bolt M 6 X 1 X 10 1
46 1760.081 screw M 6 X 20 1
47 1954.020 sleeve 1
48 245.168 tie rod 1
49 800.136 screw M 3 X 14 1
50 B203.076 nut M 3 1
51 6140.484 pin 1
52 B240.164 nut M 8 1
53 1241.056 circlip 1
54 1241.053 circlip 1
55 B8675.021 locking 1
57 &————-— » washer 0
59 1241.041 snap ring diam. 3 4
66 K————— » lever - supplied by Piaggio 0
73 6760.052 stud M 6 X 40 1
74 4670.062 copper gasket diam. 6,2 X 10 X 1,5 1
127 1755.001 bolt M 5 X 0,8 X 8 1
128 1625.285 washer diam. 5,3 1
129 6140.550 lever shaft 1
130 3203.050 selflocking nut M 6 1

printed by LOMBARDINI:

11/08/2010 -

1




Engine: LDW 1204/P Drawing: I

Folcs 9 11a 10 11 12 13

PIAGGIO

1 27—@

18— 4 Wez 43

129@ 6. | | . ?\ B
f59 é m&ﬁ) ’-W ’144/P "

24— 60

130

printed by LOMBARDINI: 11/08/2010




